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Acute Seizures*

3
Suspect seizure activity?
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1
Seizure Activity for 0-5 Minutes

Establish diagnosis by observing continuous
seizure activity or one additional seizure.

Rule out suspected symptom amplification.

2
Discharge from medical department.

No

Yes

4
Administer oxygen by nasal cannula or mask, position head for unobstructed
airway, consider intubation if respiratory assistance is needed.
Obtain and record vital signs, initiate ECG monitoring.
Establish an I.V. (normal saline).
Obtain glucose finger stick.
Draw venous samples for glucose, chemistries, hematology parameters,
toxicology screens, and antiepileptic drug levels (if available).
Determine oxygenation with oximetery or arterial blood gases (if available).

5
Seizure Activity 

continuing for 6-9
minutes?

Yes

No
Consider administering extra dose of
currently ordered oral antiepileptic
drug (AED).
Observe for a minimum of two hours
and discharge from medical 
department following full recovery.
Follow up ion Chronic Care Clinic per
ITP.
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7
If patient is hypoglycemic or blood glucose is not available, inject 50ml of 50%
glucose by direct push into the I.V.  Consider injecting 100mg of thiamine I.V.
prior to glucose administration if alcohol abuse is suspected.
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Seizure activity

continuing for 10-20
minutes?

Yes

No

Consider administering extra dose of
currently ordered oral antiepileptic drug
(AED).
Observe for a minimum of two hours and 
discharge from medical department
following full recovery.  Follow up next 
day and obtain AED serum levels.
Follow up ion Chronic Care Clinic per
ITP.
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The pathways do
not replace sound
clinical judgement

nor are they
intended to strictly
apply to all patients
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Status epilepticus is defined as continuous seizure activity or two or more seizures without full recovery of
consciousness between seizures lasting longer than 30 minutes.

Anticonvulsant drug therapy should be initiated if seizures last 10 minutes.

Administer the following if not already implemented:  Inject 50ml of 50% glucose by direct push into the I.V.
Consider injecting 100mg of thiamine I.V. prior to glucose administration if alcohol abuse is suspected.

Administer lorazepam 2-4 mg at 2 mg/minute by I.V.
or

alternative - diazepam 5-10 mg at 5 mg/min by I.V.
May be repeated after five to ten minutes if seizures do not stop.
Monitor blood presure and observe for respiratory depression.

Administer phenytoin 15-20 mg/kg, no faster than 50 mg/min I.V.
Monitor ECG and blood pressure during infusion.

Phenytoin is incompatible with glucose containing solutions.

Call Utilization Review/Utilization Management
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Seizure activity

continuing for 30
minutes?

YesNo

Transfer to nearest Emergency room
Call 911 and follow unit protocol
For UTMB facilities, if ambulance is not immediately available call 911.

Administer additional doses of phenytoin 5 mg/kg to maximal dose of 30
mg/kg.
Consider phenobarbitol 20 mg/kg at 100 mg/min I.V.
Observe for respiratory depression, assisted ventilation is often required
when phenobarbitol is administered after benzodiazepines.
Continue to monitor ECG and blood pressure during infusion.
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Observe patient and follow instructions
of Utilization Review/Management for
bed disposition.
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*adapted from:  Treatment of Convulsive Status Epilepticus.  Recommendations of the Epilepsy Foundation of America's Working Group
on Status Epilepticus.  JAMA.  1993; 270:854-859.


